

REF/BOL:81173432

**Atlas Tube**  
 A DIVISION OF LUKOIL NORTH AMERICA  
 5039 N County Rd 1015  
 Blytheville, AR, US, 72315  
 870.838.2000 / 870.762.6630

**Sold To:**  
 Manhattan, KS, 66505  
 US

**Ship To:**  
 4750 West Marshall Avenue  
 Longview, TX, 75604  
 US

|                            |                  |        |                                       |                |                                |               |                          |                          |            |      |            |       |         |       |      |  |
|----------------------------|------------------|--------|---------------------------------------|----------------|--------------------------------|---------------|--------------------------|--------------------------|------------|------|------------|-------|---------|-------|------|--|
| Heat #: 16415D             |                  |        | Made In: US                           |                |                                |               | Melted and Poured In: US |                          |            |      |            |       |         |       |      |  |
| C                          | Mn               | P      | S                                     | SI             | Al                             | CU            | CB                       | MO                       | NI         | CR   | V          | TI    | B       | N     |      |  |
| 0.2                        | 0.81             | 0.007  | 0.005                                 | 0.007          | 0.036                          | 0.04          | 0.009                    | 0.0                      | 0.02       | 0.06 | 0.0        | 0.001 | 0.0     | 0.002 |      |  |
| Material Group#: 040040250 |                  |        | Certification: ASTM A500-21 GRADE B&C |                |                                |               |                          |                          | Yield      |      | Tensile    |       | Eln.2In |       | CE   |  |
|                            |                  |        |                                       |                |                                |               |                          |                          | 061912 Psi |      | 073534 Psi |       | 34 %    |       | 0.35 |  |
| Mill                       | Mill Location    | Method | Recycled Content                      | Post Consumer  | Pre-Consumer (Post Industrial) | % Harvested   |                          | Within Miles of Location |            |      |            |       |         |       |      |  |
| USSTEEL                    | GRANITE CITY, IL | BOF    | 36.90%                                | 19.80%         | 14.40%                         | 100.00%       |                          | 500.00                   |            |      |            |       |         |       |      |  |
| Material                   |                  |        | Customer Item                         |                |                                | Customer Note |                          |                          |            |      |            |       |         |       |      |  |
| 4.0x4.0x250x24"0(5x4)      |                  |        | 6540025024                            |                |                                |               |                          |                          |            |      |            |       |         |       |      |  |
| Bundle No                  |                  | Pcs    |                                       | Purchase Order |                                | Sales Order   |                          | Sales Order Note         |            |      |            |       |         |       |      |  |
| M400234602                 |                  | 20     |                                       | C452006375     |                                | 0001952068    |                          |                          |            |      |            |       |         |       |      |  |

Authorized by Quality Assurance: *Jason Richard* Jason Richard

The results reported on this report represent the actual attributes of the material furnished and indicate full compliance with all applicable specification and contract requirements. CE calculated using the AWS D1.1 method. This document is in compliance with the requirements of EN 10204 type 3.1



Metals Service Center Institute